BrunswickB3 Installation Instructions

Boost ST - Pin Bushing Upgrade
(Package P1-070290-000)

Package Contents
4 11-052631-001 Carriage Bolt For Mounting Table (M10 x 65 mm)
1 55-089162-000 Front Table Mounting Frame
10 55-089711-000 Tall Upper Cones
4 55-279357-001 Table Spacers (15 mm)
0.5 63-861194-000 Pkg - 20 Pin Bushings (Kit Contains 10 Bushings)

Tools Needed
* 10 mm Wrench (For M6, string pulley mounting hardware)
* 13 mm Wrench (For M8, cone mounting hardware)
* 17 mm Wrench (For M 10, table mounting hardware)
» Ratchet with 10 mm, 13 mm, and 17 mm sockets
* Pliers (For Assembling Pin Head Stop Assembly to Upper Cone)

1. Lower the pins to the pindeck.
2. Place the pinsetter’s Stop/Run on the 360 Controller to the Stop position. Turn the main power
switch on the 360 Controller box to the off position and lock the switch in the off position using

an approved lockout device.

3. Remove the pins from their strings. Refer to Figure 1.

(1)
LABEL STRING'S
PIN LOCATION TO
HELP WITH IDENTIFICATION
DURING REINSTALLATION

)
CUT TO REMOVE )
STRING FROMPIN - pyL| STRING THROUGH

\ PIN TO EXPOSE KNOT
(3)

MELT STRING TO
CREATE ARIGID AREA
FOR CUTTING

NOTE
MELTING THE STRING PRIOR TO
CUTTING ALLOWS FOR AN EASIER
INSTALLATION OF THE PIN BUSHING

Figure 1. Remove Pins From Strings

___________________________________________________________________________________________________________________________|]
© Brunswick Bowling Products. 2025. All rights reserved.

January 2025 1 Cl25-1



4. Disconnect the gate string carabiner from the gate. Remove the string pulley/bracket from the
setting platform and the setting platform from the pinsetter main frame. Move the setting platform
to a convenient work location. Refer to Figure 2.

RETAIN ALL HARDWARE FOR
USE DURING REINSTALLATION

PART NUMBER

DESCRIPTION

11-051023-000

M6 X 55 mm HEX CAP SCREW

11-052048-001 M6 FLAT WASHER
55-279253-009 STRING PULLEY BRACKET
11-052008-001 M6 LOCKNUT
11-052745-001 M10 LOCKNUT
11-051771-001 M10 LOCK WASHER

SETTING

\ PLATFORM

Figure 2. Remove Setting Platform




5. Replace the existing front table mounting frame from the pinsetter main frame with mounting
frame, p/n 55-089162-000. Use the existing mounting hardware to secure the replacement frame.
Refer to Figure 3.

11-052018-001
FLAT WASHER
(M10 X 20 mm X 2 mm)

REPLACE EXISTING
FRONT TABLE FRAME
WITH MOUNTING FRAME
55-089162-000

11-051019-001
HEX HEAD CAP SCREW
11-051771-001 (M10 x 25 mm)
LOCK WASHER

(M10)

Figure 3. Replace Front Table Mounting Frame

6. Install 15 mm table mounting spacers, p/n 55-279357-001 under each of the table mounting
bumpers. Use the existing hardware along with the included M10 x 65 mm Carriage Bolts to
secure the spacer and bumper to the platform. Refer to Figure 4.

ITEM | PART NUMBER DESCRIPTION
1 11-052631-001 | * ADD 15MM
CARRIAGE BOLT (M10 X 65 mm) SPACER _ ADD 15MM
2 | 55-082531-004 SQUARE WASHER (55-279357-001) D s SPACER
(55-279357-001)
3 | 55-279357-001 SPACER (15 mm) \
4 | 55-080383-004 RUBBER BUMPER
5 | 11-051703-001 HEX NUT (M10) N
* REPLACES EXISTING M10 X 50MM CARRIAGE BOLT 3
ADD 15MM
SPACER
(55-279357-001)
SETTING ’
PLATFORM =/ 2
ADD 15MM —
SPACER oy
(55-279357-001)

Figure 4. Install 15 mm Spacers Under Rubber Bumpers



7. Replace the existing upper cone at each pin location with Tall Upper Cone, p/n 55-089711-000.

a. Remove the centering cone from the setting platform. Retain hardware for reuse.

RETAIN ALL HARDWARE FOR REUSE

PART NUMBER DESCRIPTION
11-051744-001 LOCKNUT (M8)
11-051770-001 LOCK WASHER (M8)
55-082608-004 SQUARE WASHER
55-080383-004 CARRIAGE BOLT (M8 X 65 mm)
55-088033-009 LOWER CENTERING CONE

L ) | o | o | SrrEncEVERG SUDE CoMEE

Figure 4. Remove Centering Cones

b. Disassemble the centering guide assembly. Replace the short upper cone of the with a tall up-
per cone, p/n 55-089711-000, and reassemble. Repeat for all 10 pin locations.

DISASSEMBLY UPPER REASSEMBLE CONE ASSEMBLY
CONE ASSEMBLY USING TALL UPPER CONE

ROTATE 90° WITH PLIERS 1

ITEM | PART NUMBER DESCRIPTION TOLOCK INTO PLACE
1| 11-051743-001 M6 LOCKNUT
2 | 11-052048-001 M6 FLAT WASHER
3 | 55-030408-009 PULLEY ASSEMBLY
4 | 55-082281-004 PIN HEAD NUT PLATE

5a 55-082081-001 UPPER HOUSING (SHORT)

5b 55-089711-000 UPPER HOUSING (TALL)

6 55-082280-004 | PIN HEAD MOUNTING PLATE

7 55-088034-009 | PIN HEAD STOP ASSEMBLY

Figure 5. Replace Upper Cone



c. Reinstall the centering cones on the setting platform using the hardware retained in step 7a.

REUSE EXISTING MOUNTING HARDWARE

g @ 3 3 : ITEM | PART NUMBER
' §
S@\/ 1 | 11-051744-001 LOCKNUT (M8)

DESCRIPTION
2 11-051770-001 LOCK WASHER (M8)
3 55-082608-004 SQUARE WASHER
4 55-080383-004 CARRIAGE BOLT (M8 X 65 mm)
5 55-088033-009 LOWER CENTERING CONE
6 55-089711-000 TALL CENTERING CONE

Figure 6. Reinstall Centering Cones




8. Using the hardware retained in step 4, secure the setting platform to the front and rear table
mounting frames and the string pulley/bracket to the front of the setting platform, Reattach the
gate string carabiner to the gate. Refer to Figure 7.

REUSE HARDWARE RETAINED
DURING PLATFORM REMOVAL

PART NUMBER DESCRIPTION

11-051023-000 | M6 X 55 mm HEX CAP SCREW

11-052048-001

M6 FLAT WASHER

55-279253-009

STRING PULLEY BRACKET

11-052008-001

M6 LOCKNUT

11-052745-001

M10 LOCKNUT

11-051771-001

M10 LOCK WASHER

SETTING
PLATFORM

o

Figure 7. Install Setting Platform



8. Reattach the strings to the pins.
a. Route string through the centering cone assembly. Thread the string through a Pin Bushing
and head of the pin. Refer to Figure 8.

ﬂ IMPORTANT: Make sure the Pin Bushing is positioned with its wide end toward the head of the
pin.

b. Tie a knot in the string leaving an excess of 1/2” (13 mm). As needed, melt the end of the
string eliminate fraying of the string.

c. Pull the knot back into the pin and verify the pin is held securely to the string.

)

WIDE END
TOWARD

®)
PIN BUSHING

(1)
TIE KNOT IN STRING LEAVING
EXCESS OF 1/2” (13 mm)

MELT END TO
PREVENT FRAYING

Figure 8. Pin String and Bushing Installation

9. Adjust the string tension for all 10 pins. Once the string tension adjustment has been done, run the
pinsetter to verify proper operation.



String Tension Adjustment

ﬂ IMPORTANT: The string tension adjustment impacts the pin position when the string brake is
engaged. After adjusting string tension, run the pinsetter to verify proper operation.

The string tension adjustment is accomplished by rotating the string spool to let more (or less) string out of
the spool.

1. Return all pins to the pins up position:

a. Place the Stop/Run switch on the 360 Controller to the “Stop” position.
b. On the Pinsetter Mode drop down menu, select “Setup”. Refer to Figure 9.

c. Place the Stop/Run switch on the 360 Controller to the “Run” position and allow the string
wagon to travel to the stop dogs.

ﬂ NOTE: The string wagon should stop on the stop dogs so that the pins are held in the up position. If
the wagon does not catch on the stop dogs, verify the Pins Up switch is properly adjusted.

I Brunswick - Boost 0
(1) MECH OFF OFF MODE DROP
MODE DROP DgWN MEﬁU
DOWN MENU

2

seTUP — MIIS 0000001

Figure 9. Select Setup Mode
2. Perform Lockout/Tagout (LOTO) on the pinsetter.

3. Open the top, rear door to gain access to the string spools.



4. Perform the following procedure for each string that requires adjustment. Refer to Figure 10.

a.

d.

Slide the string spool reel toward the spring to disengage the alignment hole from the
spool locking pin.

Rotate the string reel to position the pin so it just touches the centering cone. Rotate the
reel just far enough to securely position the pin in its centering cone. Do not stretch the

string or the tension lever spring.

Lower the pin by rotating the string reel three (3) adjustment holes. Observe the pin
motion to ensure the pin drops with each hole increment.

Release the string reel to reengage the alignment hole with the spool locking pin.

ﬂ NOTE: Rotating the spool towards the back of the machine will lower the pin, reducing the string
tension. Rotating the spool toward the front of the machine will the raise the pin and increase the

string tension.

REAR AISLE

(3)
(4) SPRING
TENSION

LEVER

(13)
CENTERING
CONE

ADJUSTMENT  (5)
HOLES FRONT VIEW

> @)
H- TENSION
LEVER

(12)

(1)

STRING SPOOL
SPOOL LOCKING 15)
PIN VERIFY THE PIN
(11) 8 LOWERS AT EACH
spooL— SLIDE SPOOL R A
LOCKING TOWARD SPRING HOLE
e TO UNLOCK

SPRING

Figure 10. String Tension Adjustments



Intentionally Blank Page

10



